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TEST REPORT
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AdAress........cccovevieeeiiieeeiieens : Second floor, No. 7, Honghua Lane, Chihua Ling, Guihua

Community, Guanlan Street, Longhua District, Shenzhen

Product Description

Product Name...............ccuueeee. . 3-in-1 charging station
Brand.........ccocooiiiiiiiiiiieen : N/A

Model Number..........cccoeee : E8

Series Model(S) ......cccceevevnennn. . N/A

Test Standards........cccuveee..... : FCC Part 15 Subpart C
Test Procedure .........ccccceeeneee . ANSI C63.10-2013

This device described above has been tested by CTA, the test results show that the equipment
under test (EUT) is in compliance with the FCC requirements. And it is applicable only to the tested
sample identified in the report.

This report shall not be reproduced except in full, without the written approval of CTA, this document
only be altered or revised by CTA, personal only, and shall be noted in the revision of the document.

Date of TeSt......cccevvrcveierirerenn :

Date of receipt of test item.......... . 24 Oct. 2023

Date (s) of performance of tests : 24 Oct. 2023 ~ 04 Nov. 2023
Date of ISSU€ .......cccoeeeveicricie ;04 Nov. 2023

Test ResUlt .......oooeeeeeeeeeeiies . Pass

Testing Engineer , ;99:] Coid

(Zoey Cao)
Technical Manager % Wen

(Amy Wen)
Authorized Signatory : Fvie \/ucwg,

(Eric Wang)
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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:

FCC Partl5, Subpart C
Stand_ard Test Item Judgment Remark
Section
15.207 Conducted Emission PASS
15.209(a) Radiated emission, Spurious Emission PASS
2.1049 20 dB Bandwidth PASS

1.1 TEST FACTORY

Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community,Fuhai Street, Bao‘an
District, Shenzhen, China

FCC test Firm Registration Number: 517856
IC test Firm Registration Number: 27890
A2LA Certificate No.: 6534.01

IC CAB ID: CN0127

1.2 MEASUREMENT UNCERTAINTY
The reported uncertainty of measurement y +U, where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of
approximately 95 %.

Measurement

L REEE Uncertainty
Radiated Emission 30~1000MHz 4.06 dB
Radiated Emission 1~18GHz 5.14 dB
Radiated Emission 18-40GHz 5.38 dB
Conducted Disturbance 0.15~30MHz 2.14 dB
Output Peak power 30MHz~18GHz 0.55dB
Power spectral density / 0.57 dB
Spectrum bandwidth / 1.1%
Radiated spurious emission _
(30MHz-1GHz) 30~1000MHz 4.10 dB
Radiated spurious emission N
(1GHz-18GH2) 1~18GHz 4.32 dB
Radiated spurious emission
(18GHZ-40GH?z) 18-40GHz 5.54 dB




2. GENERAL INFORMATION
2.1 GENERAL DESCRIPTION OF THE EUT
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Product Name

3-in-1 charging station

Brand N/A
Model Number E8

Series Model(s) N/A
Model Difference N/A

Channel List

Please refer to the Note 2.

Antenna Type

Please refer to the Note 3.

Equipemnt Category

Non-ISM frequency

Operating frequency

110.5-205KHz

Modulation Type

PFM

Input: 12V 3ADC
Output:
Output 1 for iPhone: DC 5V 3A, DC 9V 2.77A,

Rating: DC 3.3-11V 2.75A
Output 2 for Watch: DC 5V 0.6A
Output 3 for earphone: DC 5V 1A
Adant Input: 100-240V~ 50/60Hz, 1.0A MAX
apter Output: 12V 3A
Hardware version number N/A
Software version number N/A

Connecting 1/O Port(s) Please refer to the Note 1.

Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications
or the User Manual.

2.
Test channel list
Coil Frequency(KHz)
1 126.7
3. Table for Filed Antenna
Ant. Brand Model Name | Antenna Type Connector NOTE

1 N/A E8 Coill N/A Antenna
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2.2 DESCRIPTION OF THE TEST MODES
To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description
Watch Wireless charging+ Phone charging+earphone
Mode 1 .
charging
Mode 2 Watch Wireless charging + Phone charging
Mode 3 Watch Wireless charging +earphone charging
Mode 4 Watch Wireless charging only

For Conducted Emission

Final Test Mode Description
Watch Wireless charging+ Phone charging+earphone
Mode 1 .
charging
Mode 2 Watch Wireless charging + Phone charging
Mode 3 Watch Wireless charging +earphone charging
Mode 4 Watch Wireless charging only

For Radiated Emission

Final Test Mode Description
Watch Wireless charging+ Phone charging+earphone
Mode 1 -
charging
Mode 2 Watch Wireless charging + Phone charging
Mode 3 Watch Wireless charging +earphone charging

Mode 4 Watch Wireless charging only
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2.3 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

During testing channel & power controlling software provided by the customer was used to control
the operating channel as well as the output power level. The RF output power selection is for the
setting of RF output power expected by the customer and is going to be fixed on the firmware of
the final end product power parameters

Radiated Emission Test

AC Plug e c-1 1

Adapter EUT

Conducted EmissionTest

AC Plug £ C-1 E1

Adapter EUT
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2.4 DESCRIPTION OF NECESSARY ACCESSORIES AND SUPPORT UNITS
The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test

configuration during the tests.
Necessary accessories

Item Equipment Mfr/Brand Model/Type No. Length Note
Adapter N/A HH0024Z-090200-AG N/A N/A

DC Cable N/A N/A 100cm NO

phone Xiao mi 12 Pro N/A N/A

Watch Samsung Active2(E060) N/A N/A
Cﬂifgiﬁgog‘fx Samsung SM-R180 N/A N/A

Support units

Item Equipment Mfr/Brand | Model/Type No. Length Note
N/A N/A N/A N/A N/A N/A
Note:

(1) For detachable type I/O cable should be specified the length in cm in TLengtha column.
(2) “YES” is means “with core”; “NO” is means “without core”.
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2.5 EQUIPMENTS LIST FOR ALL TEST ITEMS
Radiation Test equipment

Report No.: CTA231109004W02

. Equipment | Calibration | Calibration
Test Equipment Manufacturer Model No. No. Date Due Date
LISN R&S ENV216 CTA-308 2023/08/02 | 2024/08/01
LISN R&S ENV216 CTA-314 2023/08/02 | 2024/08/01
EMI Test Receiver R&S ESPI CTA-307 2023/08/02 | 2024/08/01
EMI Test Receiver R&S ESCI CTA-306 2023/08/02 | 2024/08/01
Spectrum Analyzer Agilent N9020A CTA-301 2023/08/02 | 2024/08/01
Spectrum Analyzer R&S FSP CTA-337 2023/08/02 | 2024/08/01
Vector Signal Agilent N5182A CTA-305 | 2023/08/02 | 2024/08/01
generator
Analog Signal
Generator R&S SMLO3 CTA-304 2023/08/02 | 2024/08/01
WIDEBAND
RADIO CMW500 R&S CTA-302 2023/08/02 | 2024/08/01
COMMUNICATIO
N TESTER
Temperature and Chigo 7G-7020 CTA-326 | 2023/08/02 | 2024/08/01
humidity meter
U'”iﬁ{gﬁgga”d Schwarzbeck VULB9163 CTA-310 | 2023/10/17 | 2024/10/16
Horn Antenna Schwarzbeck BBHA 9120D CTA-309 2023/10/13 | 2024/10/12
Loop Antenna Zhinan ZN30900C CTA-311 2023/10/17 | 2024/10/16
Horn Antenna Be”'g%;aiggwe' OBH100400 CTA-336 | 2021/08/07 | 2024/08/06
Amplifier Schwarzbeck BBV 9745 CTA-312 2023/08/02 | 2024/08/01
Amplifier Taiwan chengyi | EMC051845B CTA-313 2023/08/02 | 2024/08/01
Directional coupler NARDA 4226-10 CTA-303 2023/08/02 | 2024/08/01
High-Pass Filter XingBo XBLBQ-GTA18 CTA-402 2023/08/02 | 2024/08/01
High-Pass Filter XingBo XBLBQ-GTA27 CTA-403 2023/08/02 | 2024/08/01
A“tonggff fer Tonscend JS0806-F CTA-404 | 2023/08/02 | 2024/08/01
Power Sensor Agilent U2021XA CTA-405 2023/08/02 | 2024/08/01
Amplifier Schwarzbeck BBV9719 CTA-406 2023/08/02 | 2024/08/01




Page 11 of 22

Report No.: CTA231109004W02

Test Equipment Manufacturer Model No. Xsrfg)er: Calg;?;ion %eﬂié)rgg?en
EMI Test Software Tonscend TS®JS32-RE 5.0.0.2 N/A N/A
EMI Test Software Tonscend TS®JS32-CE 5.0.0.1 N/A N/A
RF Test Software Tonscend TS®JS1120-3 3.1.65 N/A N/A
RF Test Software Tonscend TS®JS1120 3.1.46 N/A N/A




Page 12 of 22 Report No.: CTA231109004W02

3. CONDUCTED EMISSION TEST RESULT (SECTION 15.207)

3.1 POWER LINE CONDUCTED EMISSION LIMITS
The radio frequency voltage that is conducted back onto the AC power line on any frequency or
frequencies, within the band 150 kHz to 30 MHz, shall not exceed the limits in the following table.

Class B (dBuV)
FREQUENCY (MHz) -
Quasi-peak Average
0.15-0.5 66 - 56 * 56 - 46 *
0.50-5.0 56.00 46.00
5.0-30.0 60.00 50.00

Note:
(1) The tighter limit applies at the band edges.

(2) The limit of “*” marked band means the limitation decreases linearly with the logarithm
of the frequency in the range.

The following table is the setting of the receiver

Receiver Parameters Setting
Attenuation 10dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 kHz
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3.2 TEST PROCEDURE

a. The EUT is 0.8 m from the horizontal ground plane and 0.4 m from the vertical ground plane
with EUT being connected to the power mains through a line impedance stabilization network
(LISN). All other support equipments are powered from additional LISN(s). The LISN provides
50 Ohm/ 50uH of coupling impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN is at least 80 cm from the nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related ltem —EUT Test Photos.

3.3 TEST SETUP

Vertical Reference
/ Ground Plane / Test Receiver

~.— /1
O O O O
40cm EUT o dun PP
80cm
|L|SNh
[ | [ . | |
IN 1

\ Horizontal Reference

Ground Plane

Note: 1. Support units were connected to second LISN.
2. Both of LISNs (AMN) are 80 cm from EUT and at least 80 cm

from other units and other metal planes support units.

3.4 EUT OPERATING CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The
EUT has been programmed to continuously transmit during test. This operating condition was
tested and used to collect the included data.
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3.5 TEST RESULTS
; Relative 0
Temperature: 26.2(C) Humidity: 54%
Test Voltage: AC 120V/60Hz Phase: L
Test Mode: Mode 1
120 - FCC PART 15 B CLASS B(L1)
110
100
904
801
< 70+
é B0 FCC PART 15 B CLASS B-QP Limit
% 50 b 1 3 ] FCC PART 15B CLASS B-AV Limit

A d %4 | 5 [

— QP Limit
+ QP Detector

— AV Limit — PK

+ AV Defector

— AV

Frequency[Hz]

10M 30M

1 [y 1 10.50 4LET 24T EE. [ 1123 3T 4TEQ SE.00 £33 PAES
1 03075 10.50 M 4251 E0.04 11.53 A2 40.EZ 004 242 PAES
3 DLEA3S 10.50 3656 47.08 ZE.00 254 iria v 4E.00 827 PAES
4 05645 1050 35.ER 4218 ZE.00 282 am.3g 0,38 4500 151 PAES
5 2048 1050 210 4ZED ZE.00 12.40 14.33 =33 4500 I0ET PAES
E 10LE21E 1050 3256 4348 0,00 1E.54 1.7 3223 S0.00 1777 PAES

Note:1).QP Value (dBuV)= QP Reading (dBuV)+ Factor (dB)
2). Factor (dB)=insertion loss of LISN (dB) + Cable loss (dB)

3). QPMargin(dB) = QP Limit (dBuV) - QP Value (dBuV)

4). AVMargin(dB) = AV Limit (dBuV) - AV Value (dBuV)
5). All modes have been tested, only show the worst case.
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Temperature: 26.2(C) Relative Humidity: 54%RH
Test Voltage: AC 120V/60Hz Phase: N
Test Mode: Mode 1
120~ FCC PART 15 B CLASS B(N)
110+
100+
a0
80+
< 704
g 0 FCC PART 15 B CLASS B-QP Limit
% 1 ] FCC PART 15B CLASS B-AV Limit

50

404

5

— QP Limit
+ QP Detector

— AV Limit

—PK

+ AV Detector

— AV

Frequency[Hz]

10M 30M

1 OL1E45 10.50 4745 £3589 EE.TE 1Z7E 34.58 42,45 S57E 1028 PAES
2 04785 10.50 3781 4232 SE.37 E.08 1516 I5.EE 45,37 anT PAES
3 OLESE45 10.50 Z£38 4E.78 SE.00 222 2230 3330 A4E.00 1270 PAES
4 1868 10.50 3335 4388 SE.00 1Z.18 15.E5 =) H A4E.00 1585 PAES
5 10,568 10.50 IE4T 4357 E0.00 1603 I0.TE .36 S0.00 1274 PAES
E 2ETHE 10.50 20V 3ZEY E0.00 ir4a S.E4 ki) SO.0o 588 PAES

Note:1).QP Value (dBuV)= QP Reading (dBuV)+ Factor (dB)
2). Factor (dB)=insertion loss of LISN (dB) + Cable loss (dB)
3). QPMargin(dB) = QP Limit (dBuV) - QP Value (dBuV)

4). AVMargin(dB) = AV Limit (dBuV) - AV Value (dBuV)
5). All modes have been tested, only show the worst case.
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4. RADIATED& FIELD EMISSION TEST RESULT (SECTIOU 15.209)

4.1 LIMIT
Frequency Field Strength Measurement Distance
[MHZz] [uV/m] [Meters]
0.009 ~ 0.490 2400/F (kHz) 300
0.490 ~ 1.705 24000/F (kHz) 30
1.705 ~ 30 30 30
30 ~ 88 100 3
88 ~ 216 150 3
216 ~ 960 200 3
Above 960 500 3
Note:

(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.

(3) Emission level (dBuV/m)=20log Emission level (uv/m).

_ Setting
Receiver Parameter

Attenuation Auto

9kHz~90kHz / RB 200Hz for AV
90kHz~110kHz / RB 200Hz for QP
110kHz~490kHz / RB 200Hz for AV
490kHz~30MHz / RB 9kHz for QP

30MHz~1000MHz / RB 120kHz for QP

§ 15.209(d)The emission limits shown in the above table are based on measurements employing a
CISPR quasi-peak detector except for the frequency bands 9-90 kHz, 110-490 kHz and above
1000 MHz. Radiated emission limits in these three bands are based on measurements employing
an average detector.

Start ~ Stop Frequency

Start ~ Stop Frequency

Start ~ Stop Frequency

Start ~ Stop Frequency

Start ~ Stop Frequency

4.2 TEST PROCEDURE

a. The measuring distance of at 3 m shall be used for measurements at frequency 0.009MHz up
to 1GHz.

b. The EUT was placed on the top of a rotating table 0.8 meter above the ground at a 3 meter
anechoic chamber. The table was rotated 360 degrees to determine the position of the highest
radiation.

c. The initial step in collecting conducted emission data is a spectrum analyzer peak detector
mode pre-scanning the measurement frequency range. Significant peaks are then marked and
then Quasi Peak detector mode re-measured.

d. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

e. For the actual test configuration, please refer to the related Iltem —EUT Test Photos.

Note:

Both horizontal and vertical antenna polarities were tested and performed pretest to three
orthogonal axis. The worst case emissions were reported.
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4.3 TEST SETUP

(A) Radiated Emission Test-Up Frequency Below 30MHz

Report No.: CTA231109004W02

Loop Antenna

EUT

- 3m -
—
0.8m Tmm
|
J Spectrum
Ground Plane Coamal Cable Anarkyzer
(B) Radiated Emission Test-Up Frequency 30MHz~1GHz
: I ]
- 3m -
Turntable : ) 4
t
\ EUT m to dim
""I"" Spectrum
0.8m I
L Analyzer
[ /

Ground Flane j

Coaxial Cable

/
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Temperature : 23.1C Relative Humidity : [60%
Test Voltage AC 120V/60Hz Test Mode Mode 1
4.4.1 Spurious Radiated Emission Below 30 MHz
9KHz-150KHz
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MHz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 0.0170 6.17 19.88 26.05 123.00 -96.95 AVG
2 0.0331 6.29 19.84 26.13 117.21 -91.08 AVG
3 0.0518 13.61 19.45 33.06 113.32 -80.26 AVG
4 0.0706 11.89 18.92 30.81 110.63 -79.82 AVG
5 peak
0.1280 43.39 17.54 60.93 105.46 -44.53 Fundamental
6 0.1444 19.73 17.51 37.24 104.41 -67.17 AVG
150KHz-30MHz
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MHZz) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 0.2396 18.75 19.83 38.58 100.01 -61.43 AVG
2 0.5081 12.18 20.20 32.38 73.48 -41.10 QP
3 2.0007 14.07 20.40 34.47 69.50 -35.03 QP
4 3.1350 10.98 20.14 31.12 69.50 -38.38 QP
5 7.9706 8.36 20.32 28.68 69.50 -40.82 QP
6 19.9404 6.41 22.49 28.90 69.50 -40.60 QP




Page

19 of 22 Report No.: CTA231109004W02

4.4.2 Spurious Radiated Emission below 1 GHz

Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60Hz Phase: Horizontal
Test Mode: Mode 1
%0 FCC PART 15 B CLASS B
80
70
60
_ FCC PART 15 B CLASS B-QP. le\_t
§ 50
% 20 I I
30 l
20 . . * . * ¢
*
10
0 L |
30M 100M 1G
Frequency[Hz]
—— QP Limit ---- QP margin
4 QP Defector
Sugpected Data List
MO Freqg. Reading Level Factor Limnit fdargin Height Angle Polarity
| MMHz] [@Bpv] | [dBp\vim] [ [dB/m] | [dBp\im] [dE] [cm] [
1 50.37 30.51 1437 | -16.14 40.00 25.63 100 359 Harizontal
2 | 75.3475 39.64 1852 | -21.12 40.00 21.48 100 10 Harizontal
3 | 145915 41.47 1970 | -21.97 43.50 23.80 100 342 Harizontal
4 | 167.9382 4212 2086 | -21.16 43.50 22,54 100 327 Horizontal
5 | 240732 35.06 19.81 -15.25 46.00 26.19 100 138 Horizontal
6 | FR7.538 54.50 2276 -11.74 45.00 2324 100 342 Haorizontal

Note:1).Level (dBuV/m)= Reading (dBuV)+ Factor (dB/m)
2). Factor(dB/m)=Antenna Factor (dB/m) + Cable loss (dB) - Pre Amplifier gain (dB)
3). Margin(dB) = Limit (dBpV/m) - Level (dBuV/m)
4). All modes have been tested, only show the worst case.
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Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60Hz Phase: Vertical
Test Mode: Mode 1
a0 FCC PART15BCLASS B
80
70
60
_ FCC PART 15 B CLASS B-QP, LimLt
% 50
% [
T w0 I
30 -
1 - -
20f b i 4 X %
K
10
o L |
30M 100M 1G
Frequency[Hz]
—— QP Limit ---- QP margin
4 QP Detector
Suspected Data List
MO Freq. Reading Lewvel Factor Limit Margin Height Angle T
S| MHZ [dBu] [4Bpvim] | [dBJm] | [dBp\im] [2E] [cm] 1
1 331525 41.25 23.07 -15.15 40.00 16.93 100 257 Wertical
2 431575 40.82 24 81 -16.21 40.00 15.35 100 2 Wertical
3 595275 45.75 25.99 -20.76 40.00 14.01 100 172 “ertical
4 142583 47.30 2561 -21.78 43.50 17.85 100 25 Wertical
5 213.055 321 13.25 -15.86 45.00 3275 100 283 “ertical
& 523 366 S6.34 2242 -13.92 45.00 23538 100 i Wertical

Note:1).Level (dBuV/m)= Reading (dBuV)+ Factor (dB/m)

2). Factor(dB/m)=Antenna Factor (dB/m) + Cable loss (dB) - Pre Amplifier gain (dB)

3). Margin(dB) = Limit (dBuV/m) - Level (dBuVv/m)
4). All modes have been tested, only show the worst case.
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5. 20 DB BANDWIDTH TEST

5.1 Limit
FCC Part 2.1049, Only applicable to report.

5.2 TEST SETUP

Spectrum Parameter Setting
Span Frequency approximately 2 to 3 times the 20 dB bandwidth
RB greater than 1 % of the 20 dB bandwidth,
VB equal to the RBW
Detector Peak
Trace Max Hold
Sweep Time Auto

The test program and configuration,Refer to 4.2 and 4.3

5.3 TEST RESULTS

OperatingFrequency (kHz) 20 dB Bandwhidth (Kz)

126.7 4522

Agilent Spectrum Analyzer - Occupied BW

RL FF S0%  AC SENSE!INT ALIGN ALTO 035:15:37 P Oct 28, 202
Center Freq 126.700 kHz Center Freq: 128.100 kHz Radio Std: None
o Trig: Free Run Avg|Hold:>10110
#IFGain:Low #Atten: 10 dB Radio Device: BTS

10 dB/div Ref -3.00 dBm
Log

-13.0

-93.0

Center 126.7 kHz Span 20 kHz

Res BW 200 Hz #VBW 620 Hz Sweep 24.73 ms|
Occupied Bandwidth Total Power -23.0 dBm
4.522 kHz
Transmit Freq Error -949 Hz OBW Power 99.00 %
x dB Bandwidth 3.203 kHz x dB -20.00 dB

MSG STATUS
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APPENDIX-PHOTOS OF TEST SETUP

Note: See test photos in setup photo document for the actual connections between Product and
support equipment.

3% %X KK END OF THE REPORT 3¢ 3% 3%¢ 3% 3¢



